

NUMBER: BGDP21000207 DATE: 24-Nov-2021





TEST REPORT NUMBER: BGDP21000207
DATE: 24-Nov-2021

APPLICANT : Mediatray LLC

2420 W.McNichols Rd. Detroit,

MI 45221 USA

ATTN : Valerio della Porta

Sample Description : Cloth respirator with filter and head strap

Applicant Provided Care Instructions:

-

Date Received/Date Test Started : 17-Nov-2021
Date received Test Request Form : 17-Nov-2021

Testing Period : 17-Nov-2021 To 24-Nov-2021

Rating

Sample Name : Fabric Mask

 Size

 Colour

 Standard

 Order No

 Style No

Buyer Name : Self Reference

Manufacturer's Name : -

Agent Name : -

No Of Sample : 40 Pieces

Product End Use : Brand Name : Batch No : Origin : Country Of Destination : Fabric Type : Order Quantity : -

Ref. : -

AUTHORIZED BY

FOR ITS Labtest Bangladesh Ltd. [Textiles - Dhaka]

NEYAMUL HASAN

COUNTRY BUSINESS LINE LEADER, SOFTLINES

TEST CONDUCTED : AS PER THE REQUEST OF THE APPLICANT. FOR FURTHER DETAILS PLEASE REFER TO ENCLOSED PAGE(S)



TEST REPORT NUMBER: BGDP21000207

DATE: 24-Nov-2021

CONCLUSION:

Particulate Filtration Efficiency	M
Inhalation Resistance	M
Exhalation Resistance	M
Sub Micron Particulate Filtration	M

Note: M = Meet Buyer's Requirement

= No Specified Requirement N/A = Not Applicable C = Conform Label F = Below Buyer's Requirement

- = Did Not Perform* = See Remark



TEST REPORT

(TEST CONDUCTED (AS REQUESTED BY THE APPLICANT) 1. Particulate Filtration Efficiency

(TEB-APR-STP-0059, NIOSH 42 CFR 84.181)

Specimen No.	Flow Rate (L/min)	Initial Filter Resistance (mmH ₂ O)	Max. Allowable Leakage (%)	Initial Leakage (%)	Max. Leakage (%)	Filtration Efficiency (%)	Requirement	Result
1	85.9	24.3	5.00	4.7	4.7	95.3	95%	Pass
2	85.8	23.5	5.00	3.3	3.3	96.7	95%	Pass
3	85.9	26.0	5.00	4.6	4.6	95.4	95%	Pass
4	85.9	23.7	5.00	4.8	4.8	95.2	95%	Pass
5	84.9	23.1	5.00	3.3	3.3	96.7	95%	Pass
6	84.7	24.3	5.00	4.4	4.4	95.6	95%	Pass
7	84.9	23.8	5.00	4.6	4.6	95.4	95%	Pass
8	85.8	24.5	5.00	4.3	4.3	95.7	95%	Pass
9	84.9	24.3	5.00	3.8	3.8	96.2	95%	Pass
10	84.9	24.5	5.00	3.9	3.9	96.1	95%	Pass
11	84.9	23.6	5.00	3.7	3.7	96.3	95%	Pass
12	84.9	24.8	5.00	4.2	4.2	95.8	95%	Pass
13	85.4	23.0	5.00	5.0	5.0	95.0	95%	Pass
14	84.5	23.8	5.00	4.8	4.8	95.2	95%	Pass
15	84.9	21.6	5.00	4.7	4.7	95.3	95%	Pass
16	84.9	24.4	5.00	4.9	4.9	95.1	95%	Pass
17	85.2	23.6	5.00	4.3	4.3	95.7	95%	Pass
18	85.4	23.3	5.00	4.2	4.2	95.8	95%	Pass
19	85.6	21.4	5.00	5.0	5.0	95.0	95%	Pass
20	85.9	21.2	5.00	5.0	5.0	95.0	95%	Pass

2. Inhalation Resistance:

(TEB-APR-STP-0007)

Inhalation Resistance (mm H ₂ O)	As Received	Requirement
Specimen 1	7.8	≤35 mm H ₂ O
Specimen 2	7.2	
Specimen 2	7.4	
Overall Result	Pass	

NUMBER: BGDP21000207 DATE: 24-Nov-2021



TEST REPORT NUMBER: BGDP21000207
DATE: 24-Nov-2021

(TEST CONDUCTED (AS REQUESTED BY THE APPLICANT)

3. Exhalation Resistance:

(TEB-APR-STP-0003)

Exhalation Resistance (mm H ₂ O)	As Received	Requirement
Specimen 1	14.3	≤25 mm H ₂ O
Specimen 2	14.9	
Specimen 3	13.6	
Overall Result	Pass	

4. Sub Micron Particulate Filtration

(ASTM F2100-19 $^{\epsilon 1}$, Section 9.3, Testing Refer to ASTM F2299/F2299M-17): Particle size in aerosol: 0.1 μ m, Aerosol: PSL, Test area: 60 cm2, Sampling time: 1 min.

Tested Sample/Component	Result (%)	Requirement
Specimen 1	95.3	≥95%
Specimen 2	95.2	
Specimen 3	95.1	
Specimen 4	95.3	
Specimen 5	95.2	
Average	95.2	

END OF THE TEST REPORT

This report is made solely on the basis of your instructions and/or information and materials supplied by you. It is not intended to be a recommendation for any particular course of action. Intertek does not accept a duty of care or any other responsibility to any person other than the Addressee in respect of this report and only accepts liability to the Addressee insofar as is expressly contained in the terms and conditions governing Intertek's provision of services to you. Intertek makes no warranties or representations either express or implied with respect to this report save as provided for in those terms and conditions. We have aimed to conduct the Review on a diligent and careful basis and we do not accept any liability to you for any loss arising out of or in connection with this report, in contract, tort, by statute. For Terms and condition follow the link: http://www.intertek.com/terms.